



CERTIFICATE OF CONFORMITY



Name of Customer/Register: Hevea
Address of Customer/Register: A.P. Moellers Alle 17, 2791 Dragoer, Denmark

Hereby, declare that the following product(s)

Sample Description : Natural rubber ball - Star Ball, Star ball charcoal, Star ball Raspberry
Item No. : 5710087443151, 5710087643100, 5710087080325

Is in conformity with the

EN 71 - 1: 2014 - Mechanical and Physical Properties
EN 71 - 2: 2011 + A1: 2014 - Flammability
EN 71 - 3: 2013 + A1: 2014 - Migration of Certain Elements
EN 71 - 12: 2013 N-Nitrosamines and N-Nitrosatable substances
REACH Annex XVII - Organotin, Cadmium, Phthalates, Lead, Benzene
POPs Regulation - SCCP Content, GERMAN AFPS GS 2014:01 PAK- 18 PAHs
Toxic Elements Test on Packaging Materials(94/62/EC and Its Amendments)
2009/48/EC - Flame Retardant, Migration of Bisphenol A

This conformity is only valid with the attachment of test report number RA0014625(7) as their technical document. The technical document shall be completely and well filed as per the requirement of CE conformity. The note(s) and remark(s) of the test report shall be considered as the important information of product and the EC (European Commission) reserves the final interpretation and right for determine the compliance of tested sample.

Samples Tested by: Unitec Laboratory Services (Dongguan) Ltd.
4/F New Power Center, Nancheng district, Zhangmutou town, Dongguan, Guangdong Province, China.

Test Report No.(s): RA0014625(7)

SIGN FOR AND ON BEHALF OF
UNITEC LABORATORY SERVICES (DONGGUAN) LTD.

SIMON CHAN
EXECUTIVE DIRECTOR

Issued Date: July 20, 2017

